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s Introduction of ASA

@ LG Chem

ASA(Acrylate-Styrene-Acrylonitrile) =X| = o3& 1152} SAN
S5t 2% MIE0l A&l Hst

x4 5hot ATfQLiCt

UV k8| / Ui="d

- UV QPEH| A& 248 5H0] &3

stetg
Ol 2 LEf OFHLCE,

. L 8H|40| S45f0f T
. 29| 2 5 24, QI HAU.

: 253t 8=
%80 D5 3Hc,

74 2N
MM LHEHIE £ J|H ™ EXM0 - = _
S e s e UE, A, LU 5 TRt IH3YlN
o4% xrjo] gOIRtIck

Copyright © 2017 LG Chem. All Rights Reserved



@ LG Chem

Acrylate Styrene Acrylonitrile (ASA)
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LG ASA E"i*IE
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Gloss 35X+ 3ATE Hapfdnncti_lss
95 8 50 HB
90 8 210 B
100 7 50 H

TE : ASTM D638
Ml ASTM D1238
Impact strength : ASTM D256
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(© :Best, O : Good, A :Bad, X : Worst)

TVOC : Total Volatile Organic Compounds
AMEZEH . Gas chromatography-mass spectrometry
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=4 St LI923P e 1A
HESSEN mm 0.2 0.6
=2 N/cm 5,200 5,200
OI&UT
N & N/cnf 5,300 5,600
KS M 3001
=2 N/cm 947 1,860
olgdr
N2 N/cm 822 1,640
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5064-3113-6347-5000

TEST REPORT TEST REPORT

1.N0: CTi7-070116 s G No : CT17-070116
2. Client Date : 2017.07.17 7. Test Results
O Name : LG Chem 1) ASA Decosheet 0.2T(LG L1923P)
O Address : LG Twin Tower, 128, Yeowi-daero, Yeongdeungpo-gu, Seoul, South Korea [ Test Item(s) | Unit | Test Method Test Results | Remark i
3. Date of Test :  2017.06.14 ~ 2017.07.17 Pﬂ'ace roughness (R) B | 0.04 -
Ac i T 1
4. Use of Report : Use for customer submission m??éﬁ?éﬁe&??zﬁZﬁgg?“A}fi"Xe”"”' 20 [ i (2) \ 0.5 | %ggoiiwf-z)ﬁfﬁ
5. Test Sample : ASA Decosheet 0.2T(LG L1923P) Terslls:strendti(C. D) o R 53.9 | i
6. Test Method m REEEnoth(N.0) [ @ | 5.3 . -
(1) KS B IS0 4288:2014 (2) 1S0 4892-2:2012, KS A 0063:2015 [ Tear strength(C.D) | Nen @ | 822 Z |
(3) IS0 527-3:1995 (4) KS M 3001:2001 F"” Stnothii:0) | Wen 4) 947
(5) KS M 1S0 17555:2012 Mod. (6) KS M 1S0 2813:2015 Mod. Ihicuees Ly | (5) | 0.243 ‘ - |
(7) KS A 0063:2015 (8) KS M 1SO 15184:2013 LD [ (6) 75 2
[colour difference (AEw) - =55 0.2 -
Pencil hardness | e (8) 8 Z =
P> Tensile strength T e
— Test speed : 500 mm/min
» Specimen condition
— Penci| hardness : Removed the coating film
= All test items except penci| hardness : Adhered the coating film
—— End of Report ——
Tested By 0 Technical Manager 5
Affirmation W
Name : Mi Ra Jeong Name : In Ho So 1'
Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The
test results are not indicative of representative of the qualities of the qualities of the lot from which the sample was taken
or of apparently identical or similar products.
2017.07.17
Korea Conformity Laboratories President Kyung Sik Kim W K>
Address : 08503 199, Gasan digital 1-ro, Geumcheon—gu, Seoul, Korea 82-2-2102-2500
Result Inquiry : Applied Polymer Research Center 82-2-2102-2664
Page 10f 2 QP-20-01-07(5)
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TEST REPORT

071-5490-5008-8645

TEST REPORT

No : CT17-070117

1. N0 @ CT17-070117

Reissuance(R1)

7. Test Results
2. Client Date:2017.07.17 1) ASA Decosheet 0.6T(LG L1923P)
O Name : LG Chem Test Item(s) | Unit Test Method | Test Results Remark
O Address : LG Twin Tower, 128, Yeowi-daero, Yeongdeungpo-gu, Seoul, South Korea Surface roughness (R.) A - (1) 0.03 — 1-2 —
? 3 Accelerated Weathering Test(Xenon, 200 x 2 | 2.1 f Z )
3. Date of Test :  2017.06.14 ~ 2017.07.17 Aoglerey ou?grenceme-,.) | (@) | (50 + |?) % A.H.
4. Use of Report : Use for customer submission | Tensile strengtn(c.0) | »s (3) | 58.3
5. Test Sample : ASA Decosheet 0.6T(LG LI923P) | Tensile strength(M.D) [ s (3) 57.8 -
6. Test Method | Tear strength(C.0) | N/em (4) ! 11640
I [ n 4 | 1850 =
(1) KS B 1S0 4288:2014 (2) 180 4892-2:2012, KS A 0063:2015 TeaB U LtND) IS : IS; ! e =
- [ m }
(3) 10 527-3:1995 (4) KS M 3001:2001 Thickness o = :
(5) KS M 1S0 17555:2012 Mod. (6) KS M IS0 2813:2015 Mod. R ) - o — S
(7) KS A 0063:2015 (8) KS M 1S0 15184:2013 Colour difference (AEw) | A% m -
Penci| hardness = (8)
» Tensile strength
— Test speed : 500 mm/min
» Specimen condition
- Pencil| hardness : Removed the coating film
- All test items except pencil| hardness : Adhered the coating film
-——— End of Report ——
Tested By , Technical Manager g
Affirmation
Name : Mi Ra Jeong W Name : In Ho So 4
Our report apply only to the standards or procedures ident|fied and to the sample(s) tested unless otherwise specified. The
test results are not indicative of representative of the qualities of the qualities of the lot from which the sample was taken
or of apparently identical or similar products.
2017.07.17
Korea Conformity Laboratories President Kyung Sik Kin Wﬁ; K»>
Address : 08503 199, Gasan digital 1-ro, Geumcheon-gu, Seoul, Korea 82-2-2102-2500
Result Inquiry : Applied Polymer Research Center 82-2-2102-2664

Page 2 of 2 QP-20-01-08(5)
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SolutionPartner

SolutionPartner @ LG Chem
Extrusion Molding
Description Applications
- Good Weatherability, High Stiffness, Good Processibility - Deca Sheet, Profile
Mo 3 = Lio23p
g4 84
BlE, 23T ASTM D752 1.07
HH+EF, 23T, 32mm, 23T ASTM D955 % 04~07
854, 2207, 10kg ASTM D1233 g/ 10min 8
P
ol=rle 237, S0mm/min, 3.2mm ASTM D&38 Mpa 53
Algmot® 237, S0mm/min, 3.2mm ASTM D538 2, (Min) 15
clzebed g | 23T, SO0mm/min, 3.2mm ASTM D538 MPa 2300
FZUE, 237, 15mm/min, 3.2mm ASTM D750 Mpa a7
2IZeb4 8 23T, 15mm/min, 3.2mm ASTM D790 MPa 2450
Ste|EZE £EUE | Motched, 3.2mm, 23T ASTM D256 ¥m 50
ole|ZE £HEUE  Motched, 6.4mm, 23T ASTM D256 ¥m 50
2IWHS  A-Scale ASTM D785 106
@x 8y
YHEZ = Edgewize, 1.82MPa, 5.4mm, Unannealed ASTM D&48 T 86
Vicat S2HE | 50N, 50T/ ASTM D1525 T 94

Mote

47| im0 AT S BHC R0 Y + U0 HE MU T B0 UE 4 LaHT

47| $im AT PEOS DFY 4 U0 FY UA HEOF MEY S TEUT

BETSE AT P S SATIIT, 408 E S0%, 4BATS E ST SYYT
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RoHS Certificate
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Product ASA = 128, Yeoui-daero, Yeongdeungpo-gu. Seoul, Korea
= Issued by
Grade LI923P * 55, Yeosusandan Z-ro, Yeosu-si, Jeollanam-do, Korea.

LG Chem, Ltd. Yeosu Plant A Team

*Tel :[B2-61-680-1210/ 1237

* Fax : B2-61-680-6063

Issued date June 24, 2016

1. Information of Chemical

= Usage : The application of Electronic parts & Automobile part and so on.
= Chemical Type - Thermoplastics
= Product Information - www. chemwide. com

2. Certificate

= We hereby certify that above mentioned product complies with the RoHS
( Restriction of the use of certain Hazardous Substances ), EU Directive 2002/95/EC.

= This certifies that below menticned chemicals are never usad as additives in the
manufacturing process.

Results of Analysis

Substance Pb Hg Cr 5+ Cd PEBs PBDEs
Test UsS EPA 30508, UsS EFPA 3050, US EFPA 30804, EM1122, US EPA 3540C,
Method UsS EPA 60108 US EFPA 80108 us EPA T108A us EPA 60108 GC/MS
MDL 5 2 1 0.5 5 5
Result MN.D. N.D. MN.D. MN.D. MN.D. M.D.
«In case of Chromium, Only Hexavalent Chromium is restricted (Cr 5+ ). Therefore Cr #+ and
Remark af:umi-: CI1";:11 um are excluded i_n .j‘-‘\na VSIS _
*This Certificate shall be used within the purpose of its defined usage.

MOTE: N.D.= Mot detected (<hMDL)
MDL = Method Detection Linnit

Yonege jiun Kirm

QA Manager Y..J.Kim
LG Chem, Ltd

SolutionPartner
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LG Twin Towers, 128 Yeoui-daero, Yeongdeungpo-gu Seoul 07336, Korea
Tel. 02-3773-1114 / www.lgchem.com
Copyright © 2017 LG Chem. All Rights Reserved.



